
 

SELF-PROPELLED VERTICAL LIFTS 

PARTS MANUAL 

For MV060-RS / MV075-RS 

(Series 3) 
 

 

 

 

 

 

 

Part Number: SM0509211A 

Zhejiang Dingli Machinery Co., Ltd. 2015-06 

WARNING
THE MANUFACTURER SHALL NOT BE HELD LIABLE IN CASE OF FAULTS

OR ACCIDENTS DUE TO NEGLIGENCE, INCAPACITY, INSTALLATION BY

UNQUALIFIED TECHNICIANS AND IMPROPER USE OF THE MACHINE

DO NOT OPERATE THIS MACHINE UNTIL YOU READ AND UNDERSTAND

ALL THE DANGERS,WARNINGS AND CAUTIONS IN THIS MANUAL





Parts Manual Version of the Record 
 

 

Dingli Machinery 
 

  

 

Version of the Record 

 

Version Number                                                           Create Date 

SM0509211A_Rev1.0 ŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀ 2011-04 

SM0509211A_Rev2.0 ŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀŀ 2015-06 

 
 





Parts Manual Table of Contents 
 

 

Dingli Machinery 
 

  

 

i 

Table of Contents 
 

Section1  Chassis 

Figure 1-1  Cover Installation ............................................................................................... 1-1 

Figure 1-2  Chassis Assembly .............................................................................................. 1-3 

Figure 1-3  Ground Control Panel Assembly ....................................................................... 1-7 

Figure 1-4  Hydraulic Tank ................................................................................................... 1-8 

Figure 1-5  Steer Linkage ................................................................................................... 1-10 

Figure 1-6  Pot Hole Protection Assembly ......................................................................... 1-13 

Figure 1-7  Rear Wheel ...................................................................................................... 1-15 

Figure 1-8  Function Manifold Installation Assembly .......................................................... 1-17 

Figure 1-9  Electrical Module Assembly ............................................................................. 1-18 

Section2  Mast 

Figure 2-1  Mast and Chassis Installation ............................................................................ 2-1 

Figure 2-2  Mast Assembly (MV060-RS) .............................................................................. 2-3 

Figure 2-3  Mast Assembly (MV075-RS) .............................................................................. 2-6 

Figure 2-4  Trolley Seat Assembly ....................................................................................... 2-9 

Figure 2-5  Lifting Chain Assembly (MV060-RS) ............................................................... 2-10 

Figure 2-6  Lifting Chain Assembly (MV075-RS) ............................................................... 2-12 

Figure 2-7  2-2 Mast Chain Wheel Assembly ..................................................................... 2-14 

Figure 2-8  3-3 Mast Chain Wheel Assembly ..................................................................... 2-15 

Figure 2-9  4-4 Mast Chain Wheel Assembly ..................................................................... 2-16 

Section3  Plaltform 

Figure 3-1  Platform and Mast Installtion (Standard Platform) ............................................. 3-1 

Figure 3-2  Platform and Mast Installtion (Extended Platform) ............................................ 3-3 

Figure 3-3  Platform Assembly (Standard Platform) ............................................................. 3-4 

Figure 3-4  Platform Assembly (Extended Platform) ............................................................ 3-6 

Figure 3-5  Platform Control Box .......................................................................................... 3-9 

Section4  Hydraulic System 

Figure 4-1  Lift Cylinder Assembly ........................................................................................ 4-1 

Figure 4-2  Hydraulic Hoses and Fittings ............................................................................. 4-3 

Figure 4-3  Function Manifold ............................................................................................... 4-5 

 





Parts Manual Section1-Chassis  
 

 

Dingli Machinery 
 

  

 

1-1 

 
 

Chassis  
 
 
Figure 1-1  Cover Installation 

 
 

1
3

4
2

7
8

9
6

1
0

1
1

5

 

Section 
1 



Section1-Chassis Parts Manual 
 

 

Dingli Machinery 
 

  

 

1-2 

Figure 1-1  Cover Installation 

Item Part Number Description Qty. Remark 

1 AMWP8-1000-100105 Cover bracket 1  

2 AMWP8-1000-100105a Cover bracket 1  

3 GB/T 93-1987 Spring washer 6 2  

4 GB/T 818-2000 Screw M6×10-H 2  

5 AMWP8-1100-102000 Chassis assembly 1  

6 GB/T 819.1-2000 Screw M6×14-H 2  

7 AMWP8-1000-100102a Right cover 1  

8 AMWP8-1000-100103 Washer 14  

9 AMWP8-1000-100104 Screw 14  

10 AMWP8-1100-100201 Middle cover 1  

11 AMWP8-1000-100102 Left cover 1  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Parts Manual Section1-Chassis  
 

 

Dingli Machinery 
 

  

 

1-3 

Figure 1-2  Chassis Assembly 

 

3
2

1
4

5
6

7
8

9
1
0

1
1

1
2

1
8

1
9

2
0

1
7

1
6

2
1

1
3

1
4

1
5

2
2

2
3

2
4

2
5

2
6

2
7

2
8

2
9

3
2

3
3

3
5

3
6

3
1

3
4

3
7

3
8

3
9

4
0

4
1

4
2

4
3

4
4

5
7

4
5

4
7

4
6

5
0

4
8

5
3

5
2

5
4 4
95
1

5
5

3
0

5
6

5
8

5
9

6
06
1



Section1-Chassis Parts Manual 
 

 

Dingli Machinery 
 

  

 

1-4 

Figure 1-2  Chassis Assembly 

Item Part Number Description Qty. Remark 

1 GB/T 70.1-2000 Screw M8×16 4  

2 GB/T 93-1987 Spring washer 8 13  

3 GB/T 97.1-2002 Washer 8 16  

4 AMWP8-1100-100100 Ground control panel assembly 1  

5 6909-0701200-01 Limit switch 1  

6 GB/T 70.1-2000 Screw M5×12 4  

7 GB/T 93-1987 Spring washer 5 4  

8 GB/T 97.1-2002 Washer 5 8  

9 AMWP8-1000-100003 Switch seat 1  

10 GB/T 70.1-2000 Screw M10×40 2  

11 GB/T 97.1-2002 Washer 10 4  

12 JCPT1212HD-10013A Rubber pad 2  

13 GB/T 70.1-2000 Screw M8×30 1  

14 GB/T 70.1-2000 Screw M8×20 3  

15 JCPT0807HD-551100 Hydraulic tank 1  

16 6909-0757004-01 Limit switch 2  

17 AMWP8-1000-140011a Switch seat 1  

18 GB/T 70.1-2000 Screw M6×16 9  

19 GB/T 93-1987 Spring washer 6 15  

20 GB/T 97.1-2002 Washer 6 15  

21 AMWP8-1000-140011 Switch seat 1  

22 6914-0200031-01 Beacon 1  

23 GB/T 70.1-2000 Screw M6×12 4  

24 AMWP8-1100-100005 Cover board 1  

25 GB/T 819.1-2000 Screw M5×8-H 8  

26 AMWP8-1100-100006 Board 1  

27 AMWP8-1100-112000 Chassis weldment 1  

28 AMWP8-1100-150000 Steer linkage and wheels 1  

29 AMWP8-1100-140000 Pot hole protenton assembly 1  



Parts Manual Section1-Chassis  
 

 

Dingli Machinery 
 

  

 

1-5 

Figure 1-2  Chassis Assembly 

Item Part Number Description Qty. Remark 

30 AMWP8-1000-100010 Weighty block 2  

31 GB/T 6182-2000 Nut M8 1  

32 JCPT0807DC-181100 Rear wheel 2  

33 GB/T 6182-2000 Nut M10 2  

34 GB/T 70.1-2000 Screw M5×16 4  

35 5899-0412 Oil filter SP-06×10 1  

36 6901-0142411-01 Charger 1  

37 GB/T 6182-2000 Nut M5 4  

38 6999-0102003-01 AU Plug Male 1  

39 GB/T 818-2000 Screw M4×20-H 2  

40 GB/T 93-1987 Spring washer 4 2  

41 GB/T 97.1-2002 Washer 4 2  

42 GB/T 6170-2000 Nut M4 2  

43 AMWP8-1100-102001 Board 1  

44 6905-0200021-01 Tilt sensor 1  

45 AMWP8-1100-100400 
Function manifold installation 
assembly 

1  

46 GB/T 819.1-2000 Screw M4×8-H 7  

47 JCT0807DC-221100 Pump motor assembly 1  

-- JCT0807DC-221110 Motor 1  

-- 5802-032-02 Pump 1  

48 GB/T 70.1-2000 Screw M8×16 6  

49 AMWP8-1100-100004 Switch bracket 1  

50 GB/T 819.1-2000 Screw M5×20-H 2  

51 6909-0500260-01 Power switch 1  

52 6915-0203105-01 Horn 1  

53 6915-0103000-01 Alarm 1  

54 AMWP8-1100-100300 Electrical module assembly 1  

55 GB/T 70.3-2000 Screw M8×16 8  

 



Section1-Chassis Parts Manual 
 

 

Dingli Machinery 
 

  

 

1-6 

Figure 1-2  Chassis Assembly 

Item Part Number Description Qty. Remark 

56 AMWP8-1100-120100 Battery box weldment 2  

57 GB/T 70.1-2000 Screw M6×20 2  

58 6901-0312085-01 Battery 2  

59 AMWP8-1000-100009 Hook 4  

60 AMWP8-1100-100008 Bar 2  

61 GB/T 62.1-2004 Nut M8 4  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Parts Manual Section1-Chassis  
 

 

Dingli Machinery 
 

  

 

1-7 

Figure 1-3  Ground Control Panel Assembly 

3

910

1 2 4 5 6 7

812 1113
 

Figure 1-3  Ground Control Panel Assembly 

Item Part Number Description Qty. Remark 

1 GB/T 818-2000 Screw M5×10-H 4  

2 AMWP8-1100-100110 Control Panel weldment 1  

3 6908-0100103-01 HourMeter 1  

4 6904-0102002-02 ECU 1  

5 GB/T 97.1-2002 Washer 5 4  

6 GB/T 6182-2000 Nut M5 4  

7 AMWP8-1100-100120 Ground control box 1  

8 6909-0400032-01 Key Switch 1  

9 6909-0100322-02 Select Switch 1  

10 6906-5103007-01 Fuse 1  

11 6909-0920400-01 Brake reset switch 1  

12 6909-0501140-01 Emergency stop switch 1  

13 9121019 Decal 1  



Section1-Chassis Parts Manual 
 

 

Dingli Machinery 
 

  

 

1-8 

Figure 1-4  Hydraulic Tank 

13

12

11

10

9

8

7

4 6531 2

 

 

 

 

 

 



Parts Manual Section1-Chassis  
 

 

Dingli Machinery 
 

  

 

1-9 

Figure 1-4  Hydraulic Tank 

Item Part Number Description Qty. Remark 

1 JB/T982-1977 Washer 22 2  

2 WSV15LA3C Fitting M22×1.5 1  

3 TYGJT-302 Nut 1  

4 TYGJT-402 Seat 1  

5 TYGJT-401 Bolt 1  

6 JB/T982-1977 Washer 14 2  

7 7JAA002 Breath nut 1  

8 JCPT0807HD-551110 Tank 1  

9 JB/T982-1977 Washer 18 1  

10 JB/ZQ4444-1986 Plug screw 1  

11 JCPT0807HD-551123 Filter 1  

12 JCPT0807HD-551121 Suction pipe 1  

13 JCPT0807HD-551122 Fitting 1  

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Section1-Chassis Parts Manual 
 

 

Dingli Machinery 
 

  

 

1-10 

Figure 1-5  Steer Linkage 

 

 




















































































